EALE

POWER

Issue: 2
Date Issued: 170403

PARTS LIST FOR:
HIGH VELOCITY FAN

e,

1 I
L
9>
" 23
1 / 22
21
I )
|
gl‘

The part number of a particular item is the model number of the fan
followed by the item number shown below ie: HVF14.V2 - 8 = Motor

ITEM DESCRIPTION
FRONT GRILLE
REAR GRILLE
SWITCH KNOB
CORD CLAMP
SPRING WASHER
WASHER

NUT, M5

MOTOR

POWER CORD

©oO~NOUAWN-—-

ITEM DESCRIPTION

RUBBER FEET

TAPPING SCREW, ST3X12
SWITCH HOUSING

MAIN SWITCH

TAPPING SCREW, ST3X16
TAPPING SCREW, ST3X6
CAPACITOR 4.5uF, 400V
CRIMP CONNECTOR
CABLE TIE

ITEM DESCRIPTION

SLEEVE

TAPPING SCREW, ST3X16
DECORATIVE PLATE
LOCK WASHER

TAPPING SCREW, M3X8
HEXA-SCREW, M6X6
U-RING

CUSHION RUBBER
BLADE

PRODUCTS 104e1s: HVF14.V2 & HVF18.V2

ITEM DESCRIPTION
28  SCREW, M8X30
29  NUT, M8

31 GRILLE RING

30  SUPPORT FEET

32  M/C SCREW, M3X20
33  SQUARE NUT

& 01284 757500

01284 703534

' sales@sealey.co.uk

&), www.sealey.co.uk




